
 1 

All MetalSawz Models 
Main Frame - Covers 

 

 
 

 
Item # Description Part # Item # Description Part # 

1 Main Frame 120-W01 13 B-N-L 5/16-18 x 1 1/2 

2 Carriage Track 100-F01 14 B-N-L 5/16-18 x 3 

3 Cylinder Support 110-F01 15 B-N-L 3/8-16 x 5 

4 Cylinder Bracket 110-W01 16 B-LN ¾-10 x  8 

5 Top Cover 1000-S01 16 SAE Washer 5 pc ¾- SAE 

6 Rear Cover 1000-S05 17 Tapping Screw #10 x 3/4 

7 Right Skirt 1000-S04 18 Flathead Screw ¼ - 20 x 1/2 

8 Left Skirt 1000-S02 19 Socket head  Screw ¼-20 x ¾ 

9 Skirt Access Door 1000-S03 20 ¼ turn Handle CV18100111 

10 Front Control Panel 1000-S12 21 ¼ turn Handle CV18100112 

11 Control Panel Face 800-P01 -P02 22 ¼ turn Handle CV18100113 

12 Leveling Bolt ¾-10 x 2  23 B –L ¼ -20 x 3/4 

 

 

 

1 2 

3 4 
5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 
19 20 

21 

22 

23 

Note: Can be obtained locally. B-Bolt, N-Nut, L-Lock washer, LN-Locknut 



 2 

All MetalSawz Models 
Carriage 

 

 
 

Item # Qty Description Part # Item # Qty Description Part # 
1 1 Main Frame 200-W01 18 4 SAE Washer 5/8 

    19 8 B-L 3/8-16 x 1 

3 3 Head Pivot Support 200-M01 20 4 SAE N-L 3/8 –16 

4 4 Side Track Guide 210-W01 21 4 B-N-L 5/8-11 x 3 1/2 

5 1 Tilt Clamp Mount 500-F01 22 4 B-L-W M12-1.75 x 40 

6 1 Tilt Indicator 500-P02[ 23 2 B-L-F 3/8-16 x 1 1/2 

7 2 Rear Roller Eccentric 200-M02 24 2 Spring Pin 5/16 x 1 1/2 

8 2 Front Roller Bushing 200-M03 25 6 B-JN-L 3/8-16 x 1 

9 4 Side Roller Eccentric 600-M02 26 2 B-L 3/8-16 x 3/4 

10 1 Limit Switch Bracket 1500-F01 27 2 B-L-W M12-1.75 x 40 

11 2 Table Support Bracket 200-F03 28 1 B-L-F 3/8-16 x 1 ¼ 

12 6 Small Roller 600-B01 29 1 B 3/8-16 x 1 1/4 

13 4 Carriage Roller 200-B02 30 1 B-LN 3/4 10 x 6 

    31 1 B-N-L 3/8-16 x 4 

15 1 Lock Pin 500-HW01 32 1 B-N-F-L 3/8-16 x 5 

16 1 Adj Lock Handle  33 1 B-N-L 3/8-16 x 3 

17 2 Adj Clamp Washer  34 2 B-L 10-24 x 2 

 

3 



 3 

All MetalSawz Models 
 

 

 

 
 

 

 

 

 

 

 

1 

2 

3 

4 
On later 

page 

On later 

Page 

 6 

23 

5 

7 
34 

8 10 

11 12 

13 

13 

14 

15 

16 
17 

18 

19 

20 

21 

22 

22 

6 

23 

24 

25 

26 

27 

30 

31 

32 

28 

33 

35 

36 

37 

38 

39 

40 

29 

41 

42 

43 

44 

45 

46 

33 

28 

9 

47 



 4 

All MetalSawz Models 
 
 

 
 

Item 
# 

Qty Description Part # Item 
# 

Qty Description Part # 

1 1 C Frame 300-W01–W02 25 1 Rear Band Guard 1000-P01 
2 1 Top Band Wheel 600-S01 26 1 Top Band Guide 600-W01 
3 1 Bottom Band Wheel 600-S01 27 1 Front Band Guard 1000-P02 
4 1 Lower Rocker Arm 310-W01 28 2 QD Bushing 700-HW01 
5 1 Band Tension Nut 310-M03 29 1 Band Tension Gauge 330-F01 
6 2 Wheel Spacer 700-F02 30 2 Wing Bolt-FW ¼ x ¾ 
7 4 Wheel Shaft Bearing 300-B01 31 1 B-N-L 3/8 x 2 1/2 
8 2 Rocker Eccentric 310-M02 32 1 Spring Pin 3/8 x 1 
9 1 Snap Ring  33 3 B-L-L 3/8 x ¾ 

10 1 Motor TBO330FS100AAAB 34 8 Socket head screw 3/8 x 1 ½ 
11 1 Motor Bracket 300-P03   N-L 3/8 
12 1 Lower Wheel Shaft 700-M01 35 1 B - LN ¾ x 9 ½ 
13 2 Band Wheel Key  36 2 Setscrew ¼ x 3/8 
14 1 Tilt Protractor 500-P01 37 1 B-JN – FW ½ x 2 #5 
15 2 C Frame Bearing 200-B01 38 4 B - L 3/8 x ¾ 
16 2 Cowl Brackets 300-f06 39 2 B – L – FW ½ x 1 
17 1 Top Band Guide Mount 600-S02 40 2 B – L – FW 3/8 x ¾ 
18 1 Top Band Guide Clamp 600-S03 41 1 Pivot Point Adj  
19 1 Band Guide Clamp Bolt 300-M02 42 4 B-L-N-FW ½ x 5 ½ 
20 1 Clamp Bolt Brass Washer  43 1 B-L-FW 3/8 x 1 
21 1 Clamp Handle 300-M03 44 1 B-L-FW 3/8 x 1 ¼ 
22 2 Handle Ball End  45 2 Countersink FW-N-L ½ x 2 

    46 4 Setscrew ½ x 1 
24 1 Top Wheel Shaft 700-M02 47 2 B-L 3/8 x ¾ 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 



 5 

All MetalSawz Models 
 

 

 

 
 

 

 

 

 

 

 
Item # Qty Description Part # Item # Qty Description Part # 

1 1 Band Tension Equalizer 330-F03 10 2 Band Guide Block 600-M01 
2 4 Locknut – Flat washer ½ - 13 11 3 Band Eccentric long 600-M03 
3 2 Threaded Rod ½ -13 x 12 12 2 Spacer Washer  
4 2 Jam nut ¾-10 13 6 Band Guide Roller 600-B01 
5 1 SAE Washer ¾ 14 1 SHCS – L 3/8 – 16 x 2 
6 1 Locknut ¾-10 15 4 SCHS – L 3/8-16 x 1 1/4 
7  1 Spring Pin 1/8 x 1 16 6 SAE –W- SHCS –L 3/8-16 x 5/8 
8 2 Tension Spring 330-HW01 17 2 B-N-L-W M12-1.75 x 40 
9 1 Threaded Rod ¾ - 10 x 21 18 2 Band Eccentric short 600-M02 

 

 

 

 

1 

2 

2 

3 

4 

5 

6 
7 

8 

10 

11 

18 

13 

14 

15 

15 

16 

17 

17 

12 



 6 

All MetalSawz Models 
 

 
 

 
Item# Qty Description Part# Item# Qty Description Part# 

1 1 Splash Tray 1000-S11 10 1 Top Cowl Door 1000-S09 
2 1 Table 130-P01 11 1   
3 1 Right Splash Shield  1000-S10 12 1 Door Stay 1000-F02 
4 1 Left Splash Shield 1000-S10 13 9 Low head Screw  
5 2 4 Prong Handles  14 2 Screw 10-24 x 1 
6 1 Switch Slider 1500-F02 15 4 Wiz lock bolt 3/8 x 1 
7 1 Spacer 1500-F01 16 3 B-FW LN ¼ x ¾ 
8 1 T Bolt  17 4 Wiz lock N-FW-L 3/8 x 1 
9 1 Top Cowl 1000-S08     

 

 

 

 

 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

5 

13 

14 

15 

16 

17 



 7 

All MetalSawz Models 
 

 
 

 

 
Item# Qty Description Part# Item# Qty Description Part# 

1 1 Right Rear Jaw 430-S03 14 2 Lock Pin  
2 1 Left Rear Jaw 430-S01 15 2 Vise Slider Handle 400-M02 
3 1 Left Front Jaw 430-S02 16 2 Slider Handle End  
4 1 Right Front Jaw 430-S04 17 2 Spring Holder 400-F01 
5 2 Vise Clamp Body 400-S01 18 6 Spring  
6 4 Side Bushing  19 2 Lock Plate 400-M03 
7 4 End Bushing  20 2 Cover 400-S02 
8 2 Vise Eccentric 400-M05 21 4 B-L 5/8 –11 x 2 
9 2 Vise Handle 400-M01 22 4 B –L ¼ x 1 ¼ 

10 2 Handle Ball End  23 2 B –N 3/8 x 2 
11 2 Vise Slider Guide 430-S02 24 4 B – L ¼ x ¾ 
12 2 Guide Shim  25 2 Shoulder Bolt 3/8 x 2 
13 2 Guide Retainer 430-S03 26 2 B –L ¼ x 3/4 

 

 

1 

2 3 

4 

5 6 7 

8 

9 

10 

11 

12 13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 



 8 

All MetalSawz Models 
Tilt Control 

 

 

 

 
 

 

 

 

 

 

 

Item# Qty Description Part# Item# Qty Description Part# 
1 1 Lower Tilt Nut 500-F07 9 As req. Wave Washer  
2 1 Tilt Adjusting Screw 500-F03 10 1 SAE Washer  
3 1 Anti Backlash Nut 500-F04 11 1 Motor Mount 510-P03 
4 2 End Thrust Bearing 330-B01 12 1 Motor Coupling 510-M01 
5 1 Upper Tilt Mount 500-F05 13 1 Tilt Motor 129-0004-

002 

6 1 Crank 500-F02 14 1 Setscrew ¼ -20 x ¼ 

8 1 Handle  15 1 Shoulder Bolt 3/8 x 2 

 

 

 

 

 

 

 

 

1 2 
3 

4 5 6 

8 

7 

9 

9 

10 

11 12 13 

14 

15 



 9 

All MetalSawz Models 
 

 

 

 

 

 

 

  

 
 

 

 

 

 

 

 

 

Item# Qty Description Part# 
1 1 Coolant Tray 1000-S12 
2 8 Tray Wheel 1000-F04 
3 4 B LN 3/8 –16 x 3 

 

 

 

 

1 

2 

3 



 10 

All MetalSawz Models 
 

 

 

 

 

 
 

 

 

 

 

Item# Qty Description Part# Item# Qty Description Part# 
1 1 Floating Mount 340-F03 9 6 Jam nut 3/8-16 
2 1 Bearing 600-B01 10 4 Flat washer 3/8 
3 1 Tire 340-F01 11 3 B-L- 3/8-16 x ¾ 
4 1 Brush Coupler 340-M01 12 1 B 3/8-16 x 2 1/2 
5 1 Fixed Mount 340-F02 13 2 B 3/8-16 x 1 ½ 
6 1 Wire Brush  14 1 Setscrew 3/8 –16 x 3/8 
7 2 Short Spring  15 1 Setscrew ¼-20 x 1/4 
8 1 Long Spring      

 

 

1 

2 

3 

4 

5 

6 

7 

8 

9 

9 

10 

10 
10 11 

11 

11 

12 

14 

13 

14 


